REAR SUBFRAME FOR DUCATI DIAVEL CARBON 2012

REAR SUBFRAME for Ducati Diavel Carbon 2012
 
(1)  77214411AA
SCREW
 
(2)  46014471A
COVER
 
(3)  80610251C
HANDLE
 
(4)  8291A061A
GUIDE HANDLE, PILLION RIDER (PACK OF 2)
 
(4)  8291A061A
GUIDE HANDLE, PILLION RIDER (PACK OF 2)
 
(5)  52910121A
REFLEX REFLECTOR, REAR
 
(6)  24713761A
COVER, FUEL PUMP
 
(7)  82113601A
PIN
 
(8)  85040551A
QUICK FASTENING (PACK OF 5)
 
(9)  55910103B
TOOLS BOX
 
(10)  77240623C
SCREW TBEIF M8X25
 
(11)  77440141A
SCREW, TAPPING 4X8 WN1412 (PACK OF 10)
 
(12)  85041711A
HOSE GUIDE (PACK OF 5)
 
(13)  85240241A
WASHER (PACK OF 10)
 
(14)  86611341A
MOUNT RUBBER
 
(15)  77240423C
SCREW TBEIF M6X16 10.9 (PACK OF 5)
 
(16)  83510101A
PIN
 
(17)  79915361A
SPRING (PACK OF 5)
 
(18)  24713742B
COVER HANDLE, PILLION RIDER
 
(19)  70310581A
RING NUT
 
(20)  77240603C
SCREW TBEIF M8X20 10.9 (PACK OF 5)
 
(21)  77240133C
SCREW TBEIF M4X12
 
(22)  51810161B
COIL ANTENNA, HANDS FREE
 
(23)  74950011B
NUT, SPRING (PACK OF 10)
 
(24)  77354743B
SCREW TCEIR M5X20 DIN6912 8.8 (PACK OF 10)
 
(25)  77214411BA
SCREW TCEIF (PACK OF 10)
 
(25)  77214411BA
SCREW TCEIF (PACK OF 10)
 
(26)  79110841A
GASKET
Part number Description
# 1
77210853B
77214411AA
SCREW
# 2
46014471A
COVER
# 3
80610251C
HANDLE
# 4
8291A061A
GUIDE HANDLE, PILLION RIDER (PACK OF 2)
# 5
52910121A
REFLEX REFLECTOR, REAR
# 6
24713761A
COVER, FUEL PUMP
# 7
82113601A
PIN
# 8
85040551A
QUICK FASTENING (PACK OF 5)
# 9
55910102B
55910103B
TOOLS BOX
# 10
77240623C
SCREW TBEIF M8X25
# 11
77440141A
SCREW, TAPPING 4X8 WN1412 (PACK OF 10)
# 12
85041711A
HOSE GUIDE (PACK OF 5)
# 13
85240241A
WASHER (PACK OF 10)
# 14
86611341A
MOUNT RUBBER
# 15
77240423C
SCREW TBEIF M6X16 10.9 (PACK OF 5)
# 16
83510101A
PIN
# 17
79915361A
SPRING (PACK OF 5)
# 18
24713742B
COVER HANDLE, PILLION RIDER
# 19
70310581A
RING NUT
# 20
77240603C
SCREW TBEIF M8X20 10.9 (PACK OF 5)
# 21
77240133C
SCREW TBEIF M4X12
# 22
51810161B
COIL ANTENNA, HANDS FREE
# 23
74950011B
NUT, SPRING (PACK OF 10)
# 24
77354743B
SCREW TCEIR M5X20 DIN6912 8.8 (PACK OF 10)
# 25
77210852C
77214411BA
SCREW TCEIF (PACK OF 10)
# 26
79110841A
GASKET
Here are all the parts relating to the REAR SUBFRAME of your 2012 Diavel Carbon. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...